‘=peedwa

PRODUCTS, INC.

1973 MINICYCLE PARTS CATALOG



SALES COLLATERAL MATERIAL & MANUALS

PART NO.

10623
10662
10696
10703
10743
10747
11159
11272
11326
11348
11526
11527
11541

11631

11632
11651

11652
11671

11762
11763
11785
12287
14424
14425
14426
14427
14450
14451

14452
14468
14470
14532
14535
14678
14730

DESCRIPTION

Sport Cycle Racing Team Emblem
Butcher Bird Emblem
Speedometer Kit Instruction Sheet, Scorpion and Shrike
Sport Cycle Emblem, Large

Dirt Shield Kit Instruction Sheet
Mud Flap Kit Instruction Sheet
The Better Way Decal, 3"

The Better Way Decal, 18"

The Better Way Emblem, 8"
The Better Way Emblem, 3"
Warranty Claim Tag

Warranty Claim Form

Zippo Lighter

Indoor Illuminated Sign

Outdoor Illuminated Sign

Sachs 80 B Owners Manual

Sachs 1251/5A Owners Manual

~ Warranty Claim Procedure Sheet

Illuminated Sign Flyer

Street Kit Instruction Sheet

Speedometer Kit Instruction Sheet, Widow Maker & Red Baron
Speedway Indoor/QOutdoor Plastic Banner

1973 Minicycle Full Color Brochure

1973 Minicycle Full Color Statement Stuffer

1973 Minicycle Full Color Wall Poster

1973 Minicycle Ad Kit

1973 Minicycle Owners Manual, Transmission Models
1973 Minicycle Owners Manual, Torque Converter Models
Wheeled Vehicle Master Suggested Price Catalog

1973 Minicycle Parts Catalog

Fugi F-500 Owners Manual

Dealer Starter Promotional Kit

Dirt Pak

Dealer Service Manual

Turn Signal Kit Instruction Sheet



MINICYCLE PARTS LIST

(mﬂ v r 4
o |85, | §|3
Q
< | & 1 2| €| = 5]
REF. | PART a8 | 2|8 §§ @ g | ¥
No.| No. DESCRIPTION o > % o |E<iia] 9=
o | W | 23| 2| @l wn
1 14703 | Main Frame, Black 1
14351 | Main Frame, Black 1 1
11268 | Main Frame, Black 1 1
11143 | Main Frame, Black 1
11377 | Main Frame, Black 1
2 | 11181 | Foot Peg 2 2 2 2 2 2 2
3 | 10549 | 5/16-18 x 12" Hex Head Cap Screw 2 2 2 2 2 2 2
4 | 10524 | 5/16 - 18 Cone Lock Nut 2 4 4 1732 28FE30 |l :28
5 | 10128 | Seat Snap 8 8 8 a sl 18 8 8
6 | 10129 | Rivet 8 8 8 8 8 8 8
7 | 11239 | Kickstand 1 1 1 1 1
11238 | Kickstand 1 1
8 111355 V4 -20 x 13%"” Hex Head Cap Screw 1 1 1 1 1 1 1
9 | 10522 | 4 -20 Cone Lock Nut 1
10 | 11246 | Kickstand Spring 1 1 1 1 1 1 1
11 10511 Fuel Line Connector 1851 1
10644 | Shut Off Valve 1 1 1 1
12 | 10117 | Fuel Line (Specify Length) 1 1 1 1 1 1 1
11014 | Fuel Line Clamp 2 2 2 2 2 2 2
13 | 11394 | Fuel Tank (Specify Color) 1 1 1 1 1
11153 | Fuel Tank (Specify Color) 1 1
14 | 11774 | Fuel Tank Cap 1 1 1 1 1
10173 | Fuel Tank Cap 1 1
15 11402 | Fuel Tank Mount 1 1 1 1 1
| 16 | 11617 | Mounting Plate ] 1 1 1 1
7 | 11755 | V4-20 x 1V4"" Slotted, Pan Head
Self Tapping Screw 1 1 1 1 1
18 10439 | Rubber Grommet 2 2 2 2 2 4 4
19 | 11544 | Speed Nut 2 2 2 2 2 4 4
20 | 10525 | V4 -20 x 34" Phillips Head Machine Screw 2 2 2 2 2 4 4
21 | 14319 | Rear Shock Absorber 2 2 2
10075 | Rear Shock Absorber 2 2 2
22 | 10532 | % S.A.E. Flat Washer 4 4 4 4 4 4
23 | 10533 | % - 24 Cone Lock Nut 4 4 | 4 4 4 4
24 | 10537 | 3% - 24 x 1W»" Hex Head Cap Screw 4 2 4 4 2 2
25 | 14263 | Reflector Mounting Bracket 2 2 2
12248 | Reflector (Red) 2 2 2
26 | 14318 | Front Fork Assembly 1 1 1
11248 | Front Fork Assembly (Specify Color) 1 1
11112 | Front Fork Assembly (Specify Color) 1
11111 Front Fork Assembly, Red 1
27 11249 Front Fork 1 1
" 11097 | Front Fork 1 1
28 | 14245 | Fork Leg Assembly, R.H. 1 ‘1 1
29 14246 | Fork Leg Assembly, L.H. 1 1 1
30 | 11094 | 3% -24 x V2" Hex Head Cap Screw 2 2 2 2
31 11113 | Spacer 2 2 2 2
32 | 14454 | Dust Boot
' 11098 | Dust Boot 2 2 2 2
33 | 14453 | Qil Seal 2
10777 | Oil Seal 2 2 2 2
34 | 11093 | Retaining Nut 2 2 2 2
35 | 11100 | Bushing 2 2 2 2
36 | 11095 | Hydraulic Restrictor 2 2 2 2
37 | 11101 | Spring 2 2 2 2




MINICYCLE PARTS LIST

a z
o| & 2|3
e Q e = | w
REF.| PART e S| o gg‘l s e
No.| No. DESCRIPTION s~ 2|6 |23| 2| 9| &
as |G| =32 2| 8|5
38 11262 | Wear Sleeve 2 2
14721 Wear Sleeve 2 2
39 14455 | Snap Ring 2 2 2 |
40 | 12152 | V2 -20 x 634" Hex Head Cap Screw/Hole 1 1 1 1
41 11085 | Bearing 2 2 2 2
42 | 12153 | Cotter Pin, 3/32 x 1” 1 1 1 1
43 | 11251 | Shock Tube (Specify Color) L.H. 1 1
11252 | Shock Tube (Specify Color) R.H. 1 1
11211 | Shock Tube (Specify Color) R.H. 1
11212 | Shock Tube (Specify Color) L.H. 1 2
44 | 14442 | Handlebar 1 1 1 1 1
11327 | Handlebar 1 1
45 | 10005 | Handlebar Clamp 2 2 2 2
46 | 10001 Handlebar U-Bolt 2 2 2 2
47 14414 | Fender 1 1 1
11234 | Fender 1 1
11232 | Fender 1 1
48 | 14466 | Fender Bracket 1 1 1
11228 | Fender Bracket 1 1
| 49 | 11059 | Va4 - 20 x 34" Hex Head Cap Screw 6 6 6 4 4 4 4
50 | 10546 | V4 - 20 x 2" Hex Head Cap Screw 2 2
51 10525 | V4 - 20 x 34’ Phillips, Pan Head Screw 2 2
52 14415 | Fender 1 1 1
11235 | Fender 1 1
11194 | Fender 1 1
53 11359 Fender Bracket 1 1 1
11187 | Fender Bracket 1
54 | 10439 | Grommet 4 4 4 4 4 4 4
55 | 10509 | V4" S.A.E. Flat Washer 4 4 4 4 4 4 4
56 | 14403 | Side Panel, R.H. 1 1 1
57 | 14404 | Side Panel, L.H. 1 1 1
58 | 14405 | Retainer 2 2 2
59 14406 | V4 Turn Fastener 2 2 2
60 | 14407 | Receptacle Clip 2 2 2
61 10272 | Brake Assembly ' 1
10269 | Brake Puck, Pair 1
10270 | Brake Actuating Pin 2
10271 Brake Actuating Arm 1
10273 | Castle Nut 1
10275 | Washer 1
10389 | Brake Anvil 1
10563 | Cotter Pin, 1/16 x 12" 1
62 | 14514 | Brake Assembly, Front ] 1 1
11633 | Brake Assembly 1 1 1 2 2
63 | 11634 | Brake Shoe, Pair 2 2 2 2 2
64 |. 11635 | Brake Spring 4 4 4 4 4
65 | 11636 | Brake Actuating Cam 2 2 2 2 2
66 | 11637 | Brake Actuating Arm 2 2 2 2 2
67 | 11639 | Actuating Arm Washer ok 4 4 4 4
68 11640 | Actuating Arm Nut 2 2 2 2 2
69 | 14515 | Backing Plate | | 1
11641 Backing Plate 1 1 1 2 2
70 | 14516 | Foot Brake Lever 1
14344 | Foot Brake Lever 1 1
71 14520 | Pivot Rod 1




MINICYCLE PARTS LIST

Ay

v
Q. 4
o| 8 ls,| 2|3
| 2| 9 | < | = | w
REF.| PART i E %§ m| X
No.| No. DESCRIPTION a-]1 2] 0 |8<| 2| 9 e
ne |G| |3 2| 8| 5
72 | 10626 | 5/16 - 18x 34" Hex Head Cap Screw 2
73 | 10562 | 5/16” Split Lock Washer 2
74 | 14349 | Retaining Ring 1 1
75 | 11451 Spacer 1 1
76 | 14630 | Brake Rod 1
14392 Brake Rod 1 1
77 | 10055 | Twist Grip Assembly w/Grip 1 1 1 1 1 1 1
78 | 10056 | Dummy Grip 1 1 1 1 1 1 1
79 11292 | Throttle Cable 1
11296 | Throttle Cable ] 1
11285 | Throttle Cable 1
11284 | Throttle Cable 1
11279 | Throttle Cable 1
11294 | Throttle Cable 1
80 | 11289 | Brake Cable 1 1 1 1 1
11280 | Brake Cable 1
81 11290 | Brake Cable 1
11291 Brake Cable 1
11282 | Brake Cable 1
11281 Brake Cable 1
82 | 11288 | Clutch Cable 1
11295 | Clutch Cable 1 1
83 10416 | Choke Lever 1
84 11287 | Choke Cable - 1
85 ] 10401 ]| Control Lever 2 2 2 2 2 2 1
86 | 10384 | Clevis 1 1 1
87 | 10246 | Clevis 1 1 1 2 2 2 1
88 | 10402 | Clevis Pin 1 1 1
89 | 10190| Clevis Pin 1 1 1 2 2 2 1
90 | 10563 | Cotter Pin, 1/16 x 15" 3 3 3 2 2 2 1
9] 10663 | V4 - 28 Jam Nut 1 1 1
92 10221 Spring 1 1 1
93 | 11352 | Spring 1 1 1 2 2 2 1
94| 14512 | Wheel Assembly 1
14430 ] Wheel Assembly 3 1 1
11623 | Wheel Assembly 1 1
95| 14522 | 250 x 17" Knobby Tire 1
14444 | 2.50 x 16" Knobby Tire . 1 1
11038 | 3.50 x 14" Knobby Tire 1 1 2 2
95| 11372 ] 3.50 x 10" Universal Tire 2 2
96 | 14523 | 2.50 x 17" Innertube 1
144451 250 x 16" Innertube 1 1
11039 | 3.50 x 14" Innertube 1 1 2 2
11373 | 3.50 x 10” Innertube 2 2
97 | 14524 | Rim Strip 1
14446 | Rim Strip 1 1
11040 | Rim Strip 1 1 2 2
98 10513 | Wheel Assembly 1
11624 | Wheel Assembly 1 1 1 1
99 1 11621 ] 300 x 16" Knobby Tire 1
100 | 11050 | 300 x 16" Innertube 1
101 11622 | Rim Strip 1
1021 14300| ¥2-20 x 8" Hex Head Cap Screw 1 1
Hg;g 12-20 x 7" Hex Head Cap Screw 1 1 1 1 ]

V2 -20 x 634" Hex Head Cap Screw




MINICYCLE PARTS LIST

2| >
o | & 2|3
[- 4 Q (- = LY
REF. | PART e ':‘ (o] %g g & | X
NO NO. DESCRIPTION a> | 2 5 |12% 8| o| =
an |l s 22| 21 81 &
103 | 14525 | Spacer 1
14711 Spacer 1 1
11591 Spacer 1 1
11453 | Spacer 1
11452 | Spacer 1
104 | 14526 | Spacer 1
14428 | Spacer 1 1
11453 | Spacer 1 1
105 | 14428 | Spacer 1 1 1
11575 | Spacer 1 1
10558 | Spacer 2 2
106 | 14429 | Spacer 1 1
11782 | Spacer 1
11577 | Spacer 1 1
107 | 14416 | 12 -20 x 734" Hex Head Cap Screw 1 1 1
11208 | 12 -20 x 612" Hex Head Cap Screw 1 1 1 1
108 | 10857 | 14 - 20 Cone Lock Nut 2 2 2 2 2 2 2
109 | 11085 | Bearing - 4 4 4 4 4 4 4
110 | 10470 | Sprocket, 54 Tooth 1 1 1
11799 | Sprocket, 68 Tooth 1
11457 | Sprocket, 58 Tooth 1
10025 | Sprocket, 48 Tooth 1
10206 | Sprocket, 68 Tooth 1
111 10438 | Hub & Spoke Assembly 2 2
112 | 10142 | Wheel Rim w/ Hole 2 2
113 | 10163 | Wheel Rim w/o Hole 2 2
114 | 10529 | 5/16 - 1 8x 58" Hex Head Cap Screw 16 | 16
115 | 11205 | Spacer 2 2
116 10670 | Spacer 1 1
117 | 10556 | V4 - 20 x 3’ Hex Head Cap Screw 4 4
118 10361 Brake Drum 1 1
119 | 11382 | 12" Bellville Washer 2
120 | 11451 | Spacer 1 1
121 11454 | Spacer 1
11455 | Spacer 1
122 | 11444 | Backing Plate 1 1
123 | 10367 | Brake Anchor 1 1
124 | 10374 | Brake Shoes, Pair 1 1
125 | 10372 | Spring 2 2
126 | 10368 | Brake, Actuating Cam 1 1
127 | 10369 | Brake, Actuating Arm 1 1
128 | 10370 | Brake Cable Anchor 1 1
129 | 11356 | 5/16-18 x 1" Socket Head Cap Screw 1
11603 | 5/16-18 x 2 Socket Head Cap Screw 1
130 | 10541 | 5/16" Internal Tooth Lock Washer 1 1
131 10188 | Brake Disc 1
132 | 10671 | Spacer 1
133 | 10531 V4 -20 x 2V4" Hex Head Cap Screw 4
134 | 10522 | V4 =20 Cone Lock Nut 4
135 | 12203 | Swing Arm, Black 1
14389 | Swing Arm, Black 1 1
11223 | Swing Arm (Specify Color) 1 1
11227 | Swing Arm (Specify Color) 1
136 | 14635 | Pivot Rod 1
10073 | Pivot Rod 1 1 1 1 1




MINICYCLE PARTS '_LIST

a z
ol & 2| 3
o Q13 = | w
REF.| PART ol g (o] %5 n<n & | ¥
No.| No. DESCRIPTION a-| 0| 5|18%| 2| o| =
sl Sl =iz @[ S %
137 | 14381 | Spacer 2 2 2 2 2
138 | 11257 | Chain Adjusting Cam 2 2 2 2 2
139 | 13184 | 7/16" Split Lock Washer 2
10536 | 3" Split Lock Washer 2 2 2 2 2
140 | 14631 | 7/16-20 x 1" Hex Head Cap Screw 2
10537 | 3 -24 x 112" Hex Head Cap Screw 2 2
10535 | 3% -24 x 1" Hex Head Cap Screw 2 2 2
141 14411 | Chain Guide 1 1 1
142 | 14563 | Wear Pad - 1 1 1
143 | 13446 | Pop Rivet 2 2 2
144 | 11059 | v4-20 x 34" Hex Head Cap Screw 2 2 2
145 | 10522 | 14 -20 Cone Lock Nut 2 2 2
146 | 10667 | V4" Split Lock Washer 2
147 | 14706 | 6 mm Nut 2
148 14549 | Headlight Assembly 1
10710 | Headlight Assembly 1 1
14550 | Sealed Beam Unit 1
10815 | Sealed Beam Unit 1 1
10816 | Headlight Bezel 1 1 1
14551 Indicator Bulb 1
10852 | Indicator Bulb 1 1
149 | 11186 | Headlight Bracket 2 2 2
150 14264 | Reflector Mount 2 2 2
12249 | Reflector (Amber) 2 2 2
151 14536 | Taillight Assembly 1
T0711| Taillight Assembly 1 1
14538 | Taillight Lens 1
10853 | Taillight Lens 1 1
14626 | Taillight Bulb 1
&= 10268 | Taillight Bulb 1 1
152 14539 | Taillight Bracket 1
14540 | Rubber Mounting 1
14541 Mounting Screw 2
153 | 14566 | Wiring Harness 1
11524 | Wiring Harness 1
11659 | Wiring Harness 1
154 | 11468 | Dimmer Switch & Horn Button 1 1 1
155 | 10141 Kill Button 1 1 1
11507 | Kill Button Wire 1 1 1
156 | 10077 | Cable Tie 2 4 2 2 4 4
157 | 10140 | Horn 1 1
158 10186 | Spacer 2 2 2
159 | 10562 | 5/16" Split Lock Washer 2 2 2
160 | 10818 | 5/16 -24 x 1" Hex Head Cap Screw 2 2 2
161 14543 | Battery 1
162 | 14421 Battery Box 1
163 14546 | Retainer Band 1
164 | 10546 | V4-20 x V5" Hex Head Cap Screw 3
10522 | V4 -20 Cone Lock Nut 3
165 | 14544 | Horn 1
166 | 14545 | Ignition Switch 1
167 | 14418 | Coil Spacer 2 2
14542 | #10-32 x 2" Phillips Head Machine Screw 2 2
10683 | #10-32 Cone Lock Nut 2 2
168 14553 | Speedometer 1




MINICYCLE PARTS LIST

A

REF. PART
NO. NO. DESCRIPTION

SUPER

-

SPYDER
ENDURO
MOTO-CROSS
WIDOW
MAKER

RED BARON
SCORPION
SHRIKE

169 | 14554 | Speedometer Cable
170 | 14555 | Speedometer Drive
174l 14565 | Rectifier

172 14467 | Drive Chain 1
14307 | Drive Chain

— . —

14335 Drive Chain
11477 | Drive Chain
11597 Drive Chain
173 | 10109 | Master Link 1
11657 | Master Link

—

174 1 11259 | Driven Converter Assembly
175 | 11498 | Actuating Hub w/Wear Blocks
176 | 11499 | Wear Block

14750 | Wear Block

177 | 11500 | Driven Shifter Spring

L) it et | et

178 11501 Moveable Driven Sheave
179 | 11502 | Bearing

180 | 11503 | Spacer

181 11504 Fixed Driven Sheave
182 11505 Retainer Washer

183 11506 Retainer Nut

184 11329 | Drive Belt

185 11215 | Jackshaft

186 | 11330 | Woodruff Key, #9
187 10103 Bearing -

NN —
NN —

188 11218 | Sprocket, 8 Tooth

11219 | Sprocket, 9 Tooth

189 | 10523 | 5/16-18 x 1" Hex Head Cap Screw
190 | 10548 | 5/16" S.A.E. Flat Washer

191 10562 | 5/16" Split Lock Washer

e [ S e p—— e e

192 | 14262 | Driven Converter Assembly
193 | 10233 | Jackshaft Shim, Optional

194 | 10232 | Jackshaft Shim, Standard

195 14437 Drive Belt

196 14438 | Drive Converter Assembly

e T R Y [ R —
— et ol et | e
el et | el

11677 | Drive Converter Assembly
10089 | Drive Converter Assembly
197 | 10090 | Fixed Drive Sheave

198 | 10091 | Moveable Drive Sheave
199 | 10038 | Spring

—
—

200 | 10037 | Belt Roller

201 10260 | Belt Roller Retainer

1202 | 10092 | Drive Cover

203 | 11912 | Bushing

204 | 10970 | % -24 x 134" Hex Head Cap Screw

205 | 10536 | 3% Split Lock Washer
206 | 11476 | Spacer

207 | 10366 | Engine, 125 cc 1
14308 | Engine, 100 cc
10500 | Engine, 80 cc

Bl el | L o e —

10147 | Engine, 172 cc

208 10120 | Guard Bracket

14387 | Guard Bracket

209 10540 | 5/16 -24 x 15" Phillips,
Pan Head Machine Screw




MINICYCLE PARTS LIST

o| 8 2|3
e Q o = | w
REF. | PART o W S o §§ S & | ¥
NO NO. DESCRIPTION B > % o |S2<| 8| 0| «
ua 7] = ;2 B 3 ;
14751 | 5/16-18 x 1" Socket, 2
Flat Head Machine Screw
210 | 10160 | Speed Nut 2 2 2 2
211 10119 | Torque Converter Guard 1 1 1 1
212 | 10962 | V4 -20 x V52" Sems, Phillips, 2 2 2 2
Pan Head Machine Screw
213 | 11370 | Engine Mount 1
214 | 10549 | 5/16-18 x 112" Hex Head Cap Screw 4 4 4
215 | 10529 | 5/16-18 x 538" Hex Head Cap Screw 4
216 10439 | Rubber Grommet 1 1 1 1
217 | 11059 | V4-20 x 34" Hex Head Cap Screw 1 1 1 1
218 | 10509 | V4" S.AE. Flat Washer 1 1 1 1
219 | 12241 | Carburetor Bracket 1
220 | 10546 | V4 -20 x 2" Hex Head Cap Screw 2 1 1
221 14546 | Retainer Band 1
222 | 14527 | Motor Mount 1
223 | 10681 | 5/16-18 x 334" Hex Head Cap Screw 2
224 | 11066 | 5/16-18 x 534" Hex Head Cap Screw 1
14530 | 5/16-18 x 4%"” Hex Head Cap Screw 1 1
14529 | 5/16-18 x 4" Hex Head Cap Screw 1 1
225 | 14668 | Exhaust Pipe 1
14567 | Exhaust Pipe 1 1
226 | 11585 | Spring 1 1 1
227 14394 | Spring Bracket 1 1
228 | 10687 | Exhaust Silencer 1
229 14561 Exhaust Silencer 1 1
230 | 14559 | Packing 1 1
231 10955 | #8 x %’ Sheet Metal Screw 1 1
232 | 11361 | Muffler 1
233 | 12173 | Head Pipe 1
234 | 12170 | Exhaust Adapter 1
235 | 11388 | Muffler Clamp 1
236 10523 [ 5/16-18 x 1" Hex Head Cap Screw 1
237 | 10548 | 5/16" S.A.E. Flat Washer 1
238 | 11509 | Muffler 1
11341 | Muffler 1
10798 | Muffler 1
240 | 10543 | V4-20 x 2" Phillips, 2
Fillister Head Machine Screw
241 10191 Exhaust Gasket 1
242 | 10557 | V4" Star Lock Washer 2
243 | 11520 | Muffler Clamp 1 1
244 | 11342 | Exhaust Pipe Adapter 1 1
245 | 10473 | Decal, Warning 1 1 1 1
246 | 10417 | Decal, Caution 1 1 1
247 | 14251 Decal, Speedway 2 2 2 2 2
14252 Decal, Speedway 2 2
248 | 11458 | Decal, Super Spyder 1
14435 | Decal, Enduro 100 1
14436 | Decal, Moto-Cross 100 1
11462 | Decal, Widow Maker 1
11459 | Decal, Red Baron 1
11463 | Decal, Scorpion 1
11465 | Decal, Shrike 1
249 | 14341 | Seat 1 1 1
14342 | Seat Cover 1 1 1




MINICYCLE PARTS LIST

a 4
o S| z
| €1 93| < g W
REF.| PART Rl 2 o¥| a| X
No. NO. DESCRIPTION 8 > g o | 2% Qal o g
47 7] 2 |3= =4 8 7]
11496 | Seat 1 1
11265 | Seat Caver 1 1
11495 | Seat 1 1
11264 | Seat Cover 1 1
250 | 14533 | Ball Bearing 44 | 44 | 44
251 14534 | 6 mm x 5&” Phillips, Pan, Head Machine Screw | 2 2 2
252 | 14556 | Stiffner Plate 1
253 | 14608 | Number Plate 1 1
254 | 14690 | Speedometer Bracket 1
255 | 10445 | Stop Light Switch ]
256 | 11639 | Actuating Arm Washer 2 2
257 | 11663 | Sprocket Mounting Screw 4 4 4 4 4
258 | 11662 | Sprocket Locking Collar 1 1 1 1 1
259 | 14693 | Chain Adjuster 2
1260 | 11640 | Actuating Arm Nut 1 1
261 14708 | 3% -24 x 134" Flange Whiz Lock Screw 1 1
10535 | 3% -24 x 1" Flange Whiz Lock Screw 1
NOT ILLUSTRATED
11627 14" Spoke and Nipple As Required
14752 16" Spoke and Nipple As Required
14753 17" Spoke and Nipple As Required




MINICYCLE PARTS LIST

SCORPION




MINICYCLE PARTS LIST




MINICYCLE PARTS LIST

WIDOW MAKER

SEE "“RED BARON" FOR
PARTS NOT ILLUSTRATED




MINICYCLE

PARTS LIST

RED BARON




MINICYCLE PARTS LIST

@ N3H _.6

S3TNTIONI

SSO¥O-0LOW
Q¥NAN3
YIAAdS ¥3IdNS




P.N. 14468

ACCESSORIES & MISCELLANEOUS EQUIPMENT

PART NO.

10185
10234
10254
10259
10413
10497
10501
10742
10746
10791
11547
11672
11673
11859
14608
14669

DESCRIPTION

Spanner Wrench - Widow Maker, Red Baron, Scorpion & Shrike
Windshield

Safety Mirror

Number Panel - Red Baron & Scorpion

Kickstarter - Tecumseh

Speedometer Kit - Scorpion & Shrike

Fuel Gauge Gas Cap - Scorpion & Shrike

Dirt Shield Kit - Scorpion & Shrike

Mud Flap Kit

Front Wheel Brake Kit - Shrike

Speedometer Kit - Widow Maker & Red Baron

Street Kit - Super Spyder

Street Kit - Widow Maker

Carburetor Mounting Kit - Widow Maker

Number Panel - Super Spyder, Enduro & Moto Cross
Turn Signal Kit - Enduro

SPEEDWAY PRODUCTS, INC. e
160 E. LONGVIEW AVE. MANSFIELD, OHIO \"F—H'

PRINTED IM US.A.

P~ S —



